G-6153-LM41B

POS NO. SPARE PART DESCRIPTION PCS. ITEM NO.
1 AERATOR 1 2803.37
2 SPOUT 1 2818.63
3 SCREW M4x5 1 9903.293
4 SPOUT ROSSETE 1 2818.68
5 HANDLE ARM 3 2818.34
6 SCREW M5x25 3 9903.313
7 HANDLE BODY LM41B 3 2818.31
8 SLIDE WASHER 3 2806.64
9 ROSETTE 3 2818.39
10 SCREW M4x4 3 9903.024
11 MOUNTING COVER 1 2824.72
12 MOUNTING COVER Il 5 2824.66
13 BLANCK PLUG 1 2824.75
14 SCREW M4x4 1 9903.024
15 ORING SEAL 11.3x2.4(0.444"x0.0694") 4 9917.119
16 SPOUT CONNECTOR 1 2824.67
17 ORING SEAL 29x3(1.141"x0.1181") 1 9917.290
18 NUT 1 2824.71
19 RUBBER GASKET 1 2002.93
20 WASHER 1 2005.48
21 NUT G3/4 1 2005.49
22 T-CONNECTION 1 2824.70
23 MOUNTING COVER 4 2824.65
24 VALVE FLANGE 4 2824.64
25 NUT 3 2824.63
26 RUBBER GASKET 4 2806.80
27 WASHER 4 2806.81
28 NUT M28X1.5 4 2806.79
29 SCREW M4x60 3 9903.216
30 VALVE ELONGATION 3 2806.98

31A [CARTRIDGE G1/2" 1 2038.31
31B [CARTRIDGE G1/2" 1 2038.32
32 VALVE BODY 2 2824.57
33 BLANCK PLUG I 1 2824.74
34 ORING SEAL 16x1.8(0.6299"x0.0708") 1 9917.155
35 HAND SHOWER 1 2832.80
36 HOSE G-1/2-M15x1-1500 1 2033.63
37 PLASTIC INSERT 1 2033.94
38 HAND SHOWER SOCKET 1 2033.90
39 ROSETTE 1 2818.90
40 SCREW M4x4 1 9903.024
41 SCREW M3x5 2 9903.007
42 HOSE GUARD 1 2824.43
43 BLANCK PLUG 1 2824.62
44 BLANCK PLUG 1 2001.16
45 RUBBER GASKET 2 2035.83
46 HOSE M15x1-M15x1 1 2901.16
47 HOSE BLOCKING 1 2824.61
48 PIPE 1 2824.83
49 PIPE M28x1 1 2824.60
50 DIVERTER VALVE 1 2824.84
51 NIPPLE G3/4-1/2" 3 2824.86
52 NIPPLE G3/8-M15x1 1 2027.80
53 RUBBER GASKET 2 2035.83
54 SOCKET WRENCH 1 2241.45
55 HEX KEY 1/16" (2mm) 1 9919.050
56 HEX KEY 5/16" (8mm) 1 9919057




